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Experimental information

Inspection unit: LISUN GROUP

Inspection unit:

Inspection date: 2025/02/19 10:01:12

Inspection date: 2025/02/19 09:35:55

Experimenter: Zhang Rui

Remark:

Sample Information

Sample No.: 0219
Sample name: Leather

Sample volume: 0.0005g

Spectrum information

File name: 0219_Channel1.cws

File path: Di\Lisun\0219_Channel1.cws

Collection time: 2025-02-19 10:01:49

Analysis method: ROHS-4P
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Test results table

No. Test fomponent name 1 Related components Total area, tota] peak height, tofal concentration testjbased on test results
DiBP DiBP 10.517 2.982 2p.872415p <50 Not detected
pm
2 DBP DBP 40.515 3.769 105.048811 50885500 qualified
ppm
3 BBP BBP 10.175 2.829 2p5.189702p <50 Not detected
pm
4 DEHP DEHP 38.825 6.133 8p.409182p §508&§500 qualified
L




